

Test Report

(Electronic version)

扫码下载报告



Verification Website: www.gttc.net.cn

Verification Code: EINW-5420-24

No: 210147067

Issue Date: 2021-06-11

Applicant: SHANGHAI SHUOTE NONWOVENS CO., LTD
Address: NO. 8399, TINGFENG ROAD, FENGJING INDUSTRIAL PARK, JINSHAN DISTRICT, SHANGHAI CHINA

Information confirmed by applicant:
SOFEEELATE INSULATION M-3 (260g/m²)
QUANTITY: 1 PIECE
COLOUR: WHITE
SIZE: 260g/m²

Basis of judgement:

Date Received/Date Test Started: 2021-05-29

Conclusion:

Clo

Note: "M"-Meet the standard's requirement "F"-Fail to meet the standard's requirement
"---"-No comment

Remark:

All the tested items are tested under the standard condition (except for indication).
Copies of the report are valid only re-stamped.
The experiment was carried out at No. 1, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P. R. China.

Approved By:

Ming Fang Senior Engineer

Test Report (Electronic version)

No:210147067

Clo

(GB/T 11048-2008, Sweating hot plate)
(GB/T 11048-2008 mod ISO 11092:1993)

Clo(clo)
4.37

————End of Report————

Page 2 of 2